A = fH H - &1 1
N AN =1 /Y]

DF200GKA PARTSLIST

FOREWORD

When you are going to order parts you may take this booklet as
nnnnnnnn ~ v Ar Alaaca FaloAa FlhA vAAliFvr A iAnlhiAlA A~
ITICTICIIVUC IJUL C|Ily UIIIC TIILTD }JICODC LANCT LIICTC ICOIILY Ul VCIIILIC ad
standard.

Tofind.out the name, Item code or fitment you may check in the
ilustration with the size and appearance .Then with the no. in the
Hiustration you wiii find out the name, item code and quantity.

There will no notice to you ahead of any change of the information in
this booklet.




A3l Engine

FF G A = R E R M= B
NO. Code name Chinese Description Qty | ¥ $
1 01010002 RENHL - Engine 1
2 01030012 LARIES 4 A Carburator 1

NN

+




HhEhmFE S B (—) Crankcase Assy

g
iE ]
L
"
FF # 5 H XX & R £ A e B
NO. Code name Chinese Description Q ty
1 | 2.20.05.09.02000 F AR R.Crankcase Assembly 1
2 | 2.20.04.66. 07000 E%ﬁ{zl&zlxwgﬁji L.Crankcase Assembly 1
3 | 1.20.07.32.12000 0, EAEE L Breather Pipe Joint L
4 1. 00. 01. 6204 k6204 Bearing 6204 1
5 1.00.01.6203 T O k6203 Bearing 620 1
6 | 1.00.01.6202 % >  HfiFK6202 Bearing 6202 1
7 | 1.05.01.09.0614 HEZ M6 X 12 Bolt M6x12 1
8 | 1.20.20.20. 17000 K6 Washer 6 -
9 | 1420020.01,08000 i \AlHIEF20X 32X 6 Oil-Seal 20x32x6 1
10 | (1. 200 04001. 13000 %l EF19.8X 30X 5 Oil-Seal 19.8x30x5 -
11| 1.20.04. 01. 03000 S 12X 18x1 Gasket 12x18x -
{2 1.20.04.01. 14000  JCIEAEM12X 1. 5X 14 Bolt M12x1.5x14 1
L 13| 1.20.04.01. 09000 HiEE Front Shock Absorber Sheath 5
14| 1.20.04.65. 15000 SESTY) Bush 42 2
15| 1.20. 04. 65. 16000 #1450 Bush 50 1
16 | 1.20.13.01.01000 li] 5 7 A IRET Screw 1
17 | 1.20.13.01. 02000 O JEl16X 1. 5 O-Ring 16x1.5 1
18 | 1.20.13.01. 05000 EOAL Tension Rod 1
19 | 1.20. 13. 32. 04000 IE 4 Timing Chain 1

7




FEH A

BS B (Z) Crankcase Assy

Fr # 5 XX &R X AW HE B
NO. Code name Chinese Description Q ty
20 1.20.13.01. 06000 Oy R4 S Chain Guid 1
21 1.20.04.06.04000  #{LEF:MS X 20¢ Stud bolt M8x209 2
22 1.20.05.06. 01000 XX%@?EM&QOJ Stud bolt M8x201 2
23 1.20.04. 01. 05000 T FE AR Gasket 1
24 1.20.04.01. 010000 R4S 8% 14 Locating Bush @8x14 2
25 1.05.01.09. 0622 . HEFEM6X 22 Bolt M6x22 2
26 1.20. 13.01.07000 FRAE 5 Chain Adjuste 1
27 1.20.13. 01, 03000 LI Gasket 1
28 1. 20. 1737.01.(@000* it S HRET Screw 1
29 1.20. 13..01. 09000 OJEFEl9. 5%1. 5 O-Ring 9.5*1.5 1
30 1405201.09. 0650 HZ A4 M6 X 50 Bolt M6x50 2
31 1.20.04.65. 12000 ARG S Gearcase Breather Pipe 1
32, 1. 20. 04. 65. 17000 K11, 5 Clamp 11.! 1
33 2.20.05.67.99000 REAR ROK R.Crankcase Assembly 1
34 2.20.04. 66. 99000 JeFEAR Y L.Crankcase Assembly 1

Yaxard

54

7




B (—) Gearcase Assy

Fr " s RO A R ER e i KE B
NO. Code name Chinese Description Q ty
1 2.20.20.65.01000 AR 75 Gearcase cover 1
9 1.20. 20. 65. 08000 AR A £ Gearcase Gasket 1
3 1.20.01.01.01000 0, AT E Locating Bush 2
4 1. 00. 01. 6302 47k 6302 Bearing 6302 1
5 1.20.20.65. 10000 | {1 R 4 . Reverse Gear Shaft A 1 |
6 1.20.20.65/14000 i NIE) Oil Seal of Output Shaft 1
7 1.00.01.4905 VB KRNA4905 Needle Bearing RNA4905 1
8  1.20.20.65. 03000 o Hh Output Shaft !
9 1405506. 02, 2000 %l 1 424 61 20 Check Ring 20 1
10 [ 1400.01. 6204 & 6204 Bearing 6204 2
11 1.20.20. 65. 02000 AR TR o N | Input Shaft 1 |
12 1.20.20.65. 18000 BT Shift Drum Assy 1
[ 13 1.20. 20. 65. 19000 A 55 i Oil Seal !
14, 1.20.20.65. 11000 X Shift Fork !
15 1.20.20. 65. 21000 X s Shift Rail 1
16 1.20.04. 65. 18000 MRS Hollow Bolt 1
17 = 1.20.04.65. 19000 BB 14 % 22X 1 Washer 14x22x1 1
18 1.20.04. 65. 20000 BEL A7 5L Limit Spring 1
19 1.20.04.65.21000 Ek13/32 Steel Ball 1




TIRFE=ZSE (Z) Gearbox Cover Assy

FF G B &R B’ AR = B
NO. Code name Chinese Description Oty | ¥
20 1. 20. 20. 65. 16000 Hettah Oil Seal of Shift Sha 1
21 1.20.20.65. 17000 RS S Shift Shaft Assy !
22 1.20.20. 65. 20000 OJ 181025 O-Ring 10x2.5 !
23 1.20.20. 65. 09000 HOIR) A7 e A 2L Intermediate Gear Shaft !
94 1.20.04.65.23000 b, #E15X 19X 1 Washer 15x19x1 1
95 1.05.01.09.0640n . #2HAM6X 40 Bolt M6x40 10
96 1.20.32.65.08000 1 R4 fBRISLLLE Gear Sensor ModL 1 |
97 1.05.01.09. 0612 HEHEME X 12 Bolt M6x12 1
28  1.05.01.08.0622 HZFEM6 X 22 Bolt M6x22 L
29 A
30 0
7 ]
33
34 1.05.06.01. 5200 FL %P 52 Check Ring 52 :
'35, 1.05. 06. 02. 2500 b P 445 8 25 Check Ring 25 1
36 1.20.04. 65. 22000 HJE25X 33X 1 Washer 25x33x1 !
37 1.00.01. 6205-2RS 1 7%6205-2RS Bearing 6205-2RS 1
38 1.20.04.01.14000 JHHIEAEMI2X1.5X14 | Bolt M12x1.5x14 1| |
39 1.20.04. 01. 03000 P 12X 18x1 Gasket 12x18x1 L
2

40

1.20. 04. 01. 09000

Front Shock Absorber




EEZ R Left Cover Assy

10 7
11
i}
Y .
et Tl W .
=3 A &
i e — = ‘r
8 | e N A
| & | J i |
] v |' p'.. g || S - ,1
Ij ""'Dt".- i 2. i
s S ,
2 ) -
1 = N ;I_
Fr H 5 XX E R ® AW e BN
NO. Code name Chinese Description Q' ty
1 V. QO
2 > L ¢ .
3 4 ya.
4 1.05.01.09. 0640 HRFEM6 <40 Bolt M6x4C 8
5  2.20.06.65.01001 L Left Cover !
6 1.20.06.01.07000 | /s Left Cover Gasket !
7 1.20. 04.01.01000TL WENEE 88X 14 Locating Bush @8x14 2
8
9 10502034208, “fUIREST4.2x8 Tapping Screw ST4.2x8 4
10 1.20.06.01403000 0, — TR Breather Guide Plate !
11 1.00.0146200-2RS "} %l 7K 6200-2RS Bearing 6200-2RS 1
12 1.20.06.01. 10001 WA 1 B Cover of Exhaust Opening !

BT




EFAKIEESK Right Cover Assy

[
I3
10 i .

I G B XX &R ® XL AR = Bif

NO. Code name Chinese Description Q' ty

| 2.20.07.01.01000 Ai i Right Cover !

5 1.20.07.01.06000 At Right Cover Gasket !

3 1.20.04.01.13000  ihiyidi19.8%30X5 Oil Seal 19.8x30x5 L

4 1.20.04.01.01000 TN O8X 14 Locating Bush $x14 2

5 1.20.07.01. 09000 e Oil-Filter Screen L

6 1.20.07.01. 030000, il o 3% Qil-Filter Screen Spring L

7 1.20.07.01.04000. . OJFMI30.5%3 O-Ring 30.5x3 1

g 1.20.07.01.02000 1n 0 JE M EZIE Oil-Filter Screen Nt 1

9 1.05.01.09.0632n > #2HM6Xx32 Bolt M6x32 1

10 1.05. 0L 09.0695 BEFEM6 X 95 Bolt M6x95 4

11 1.05.01.09. 06100 2 FM6 X 100 Bolt M6x100 L

12 1£05.01. 09506110 2 M6 X 110 Bolt M6x110 2
13 (1. 20.07.01. 08000 firh gz £k Trigger Line Card 1

14 1.120.07. 01. 05000 Bl R Oil Level Gaug L

15 1.20.07.01.07000 O JE18% 3 O-Ring 18x3

16 1.05.01.09. 0635 B2 M6 X 35 Bolt

17 2.20.07.01.99000 A K Right Cover Assy 1

7




SE{RER Cylinder Body Assy

F H 5 B XX & R ® X A R HE B
NO. Code name Chinese Description Q' ty $
1 1.20.02.09.03000 LA Cylinder Block 1

9 1.20.02.09.01000 Ctis S ~ Cylinder Block Gasket |

3 1.20.01.01.01000 LA & 10X 16), Locating Bush ¢Cx1€ 9

Yaxard

%9 W



SE 2/ Cylinder Head Assy
: s
1 ‘:- = 14
N7 B -
" s = ¥
- &R
| b. 1 '], ‘Hh_ ) :
- 15 - 1
il bl | ¥ 14 1
A P il 14 1]
ll“\-\.-.- o 5._
fi ke 1 I BYE §

J LI N
’ K
F G XX &R ® X AR A B
NO. Code name Chinese Description Q ty
1 2.20.01.09. 13000 TSk A Cylinder Head 1
9 1.05.01.09. 06100 BZHRME X100 Bolt M6x100 2
3 1.20.01.01. 01000 AL & 10X 16, Locating Bush ¢Cx1€ 4
4 1.20.01.09. 15000 mﬁl;&*’*}# Cylinder Head Gasket 1
5 1.20.01.01.16010 WS A Pipe Clamp !
6 1.05.02.01.0425 W25 M4 X 25 Screw M4x25 !
7 1.05.04.02.0600 B “wEEEM6 Nut M6 2
g 1.20.01.01. 160000 o HE“GEF Mk Intake-Tube Assy 1
9 1.00. 14. 265180 O IE26.5x1.8 O-Ring 26.5x1.8 1
10 1.20.01.00120000 KR Thermal Baffle L
11 1.20.01.01.11000 R Base Plate L
12 1..20.01.06. 06000 BEAT] Inlet Valve 1
13 A.20.00. 01.14000 IR =) Valve Oil Seal 2
[ 14 1.20.01.01. 10000 Hp Gasket 2
15 1.20:01.06. 09000 SRy § Outer Valve Spring 2
|16 1.20.01. 06. 08000 AT R Inner Valve Spring 2
17 1.20.01.01. 05000 URE. S L0 Valve Spring Retainer 2
18 1.20.01. 01. 07000 SRkt Valve Cotter 4
19 1.20.01.01. 17000 KAEZE Spark Plug !
20 1.20.12.01.05000 BB Stop Plate 1
21 1.20.12.01.04020 VAR Adjusting Nut 2
22 1.20.12.01. 04030 TR 22 Adjusting Screw 2
23 1.20.12.06. 04010 i Rocker Arm 2

10 7




SELEK (=) Cylinder Head Assy

' s
1 ‘:- . 18
J i
; L . ! b 8 ) .."-il [
" gr Ii“!r_ i :
..-;q-:. " I.'I 1 ; |:I::I
Al i il
. :."-\.\_.-. 0 5__ :
P bRy [ PR
o 1"-= 1 ~ S L :
. _::_;
F H# = S A ® X & W HE B
NO. Code name Chinese Description Q ty
24 1.20.12.06. 03000 E R A Inlet Rocker Arm Shaft Assy 1!
95 1.20.11.06. 01000 R, y Camshaft Assy
96 1.20.12. 06. 02000 HeA s rah Inlet Rocker Arm Sha 1
97 1.20.01. 06. 04000 ST 4 Exhaust Valve 1
98 1.05. 04. 02. 0800 L iEdgs Nut M8 4
99 1.20.04. 01. 06000 RS Washer 8 4
30 2.20.12.06. 01000 W Ll s Camshaft Retainer !
31 1.20.01.01.030000  XULIZEEMEX63 Stud Bolt M6x63 2
39 1.20.01. 08,02000 XK IZFEMEX32 Stud Bolt M8x32 2
33 1.20.12,06.040000, 1R Valve Rocker 2
34 2.20.22.06.99000 I R A Camshaft Retainer Assy 1!
35 2..20.01.67. 99000 AT Sk B Cylinder Head Assy .
36 /1.05.06. 01,3500 FLITI £ 35 Check Ring 1
[ 37 '1.20.11.32. 02000 IEm 4R Timing Sprocket
38 1.05001.08.0512 HEAAM5 X 12 Bolt M5x12 2

£

11 5T




SEKEZS Cylinder Head Cover Assy

I G RO &R g g = B
NO. Code name Chinese Description Q' ty
1 2.20.03.06.01000 AU Cylinder Head Cover !
9 1.20.03. 06. 03000 L 3 5 B Seal Ring of Cylinder Head Co' !
3 1.20.03.01.02008 B e 56 Cover Slip 1
4 1.20.03.32.30000. v Bolt 2
5 1.20.03.01.05010 > 4%k Pipe Clam 1
6 1.20.03.01/05000 #7 WAEA Breather Pipe Assy 1
7 1.20.03.01.05020 P Pipe Clamp !
g 1.20.03.01. 04000 kA Pipe Joint Assy
9 A.05.02. 0354208 [ BUZ4TST4.2 8 Tapping Screw ST4.2x8 4
10 L. 20.03.32. 31000 o i 2 Rubber Gasket 2
14> 2.20:08. 06. 99000 A Sk B Cylinder Head Cover As 1

# 12




mimEMFEBE. FZEHMY Connecting Rod of Crank-shaft Assy

&
= H = B XX # R K X A R HE B
NO. Code name Chinese Description Oty | ¥
1 1.20.09.65.01000 AT AL Connecting Rod of Crank-shaft 1
9 1.20.09.01.01010 AP o Woodruff Key 1
3 1.20.10.08.01000 5 ZE Piston 1
4 1.20.10.01. 04000 i R Clamp Spring 9
5 TG S (S ) Oil Ring
6 1.20.10.08. 02000y o BSEAH Piston Ring 1 1
7 FIE A Piston Ring 2
8 1.20.10.08.030000, W R Piston Pin 1

13 W




TN A Starting Motor Assy

r’ \Bs)
RN
r“.ﬂh} A ,'PJ'“
TR
Fr " = B X AR ® X BE W
NO. Code name Chinese Description
1 1.20.18.01.01000 HEL B HL L S Starter Motor Ass
o 1.05.01.09. 0616 2HM6X16 | Bolt M6x16
5 1.20.18.01. 02000 A kil Gear Shaft
4 1.20.18.01.03000 R Transition Gear
5 1.20.09.01. 01010 W s Woodruff Key 1
6 1.20.19.08.010200 i@i@‘%:ﬁ%%éﬂ# Overrunning Coupler Assy !
7 1.20.19.01.01040 WREH Al Needle Bearing 1
5 1.20.19.08.010300,  Mshthfedls Driven Gear Assy L
9 1.20.49.01. 03000 By Gasket 1
10 1.20.19.0L. 02000  4{'ZWRFSM22X 175 Locknut SM22x1 (L.) 1
(11 1020419, 08.01000 L 0 B Overrunning Coupler 1

#H 14 W




F. MEIEFHRERK Driving and Driven Pul ley Assy

A ey
IJ':-.L.' ,.J H,*f
i A0
B ({7
H‘T’}g e €r/4
204
~ (<& S
) Vi
; . ; j"‘ay :
B yi. Yo
. A . P
P gl / J_:‘I
: ?TEI?_.%-}J
At
e )
) 13
Fr H 5 B 3 R R = B
NO. Code name Chinese Description Q' ty
1 1.20.22.01.02000 W =11 Bl Tooth Belt !
9 1.20.21.01.01000 e R i g Driving Pulley Assy
3 1.20.21.01. 01060 T HER Piece 3
4 1.20.21.01.01050 b wdEshis Drag Flange 1
5 1.20.21.01.01040. DR Right Capstan Assy 6
6  1.20.21.01.01030 ' Of F@EEALL Right Capstan Ast 1
7 1.20.21.011010205, TOES Bush 1
g 1.20.21.01.01010 IR Bz A B -4 Driving Belt Fan 1
9 1.20.17.65. 03001 5 12.5%25x7 Washer 12.5x25x7 1
10 A.05.04. 1051213  #AEIM12X1.25 H=10 Nut M12x1.25 H=10 1
11 '1.20.22.01. 01003 B B A5 Follower Pulley Ass 1
95, 1105..06. 04. 1200 8] 12.3x29x2. Washer 12.3x29x2 1
96 1.05.04.10.1212  #2E;M12X1.25 H=8 Nut M12x1.25 H=8 1

15 7




WG ALERE . MR ERME Magneto and 0il pump

| . L i
< S\ A8
! -,i@vg--.;.l foee. B )
] |,§i,_e_ﬁa@\ﬁy.,{\ 5
|I""" N E;] N
WOl gl - I;
B
L 1009 o -
.ii'|l |/ ool ”~
Qltﬁ‘""s_l "",I
[
.' r»a\\ ‘llﬁﬁ
o 10y w
1 S
o 1 ’
*14
= H s B 3 EFR T X AR HE Bin
NO. Code name Chinese Description Q' ty
1 1.05.01.09.0618  \ffi) A2 HM6 X 18 Hexagon Bolt M6x18 4
9 1.20.24.01. 06000 WL 4 Fan Assy |
3 1.05.04.10.1213 #2RMI12X1.25 H=10 Nut M6 M12x1.25 H=10 1
4 1.05.05.04.1201 . SFH12-14HV Flat Gasket 12-14HV 1
5 1.20.16.01.01022 o k4 CER11ZD Rotor Assy (DC 11) 1
6 1.05.01.09.0620 hos M 2% HINZ M6 X 20 Hexagon Bolt M6x2 2
7 1.05.01.08. 05120  » ANfIZAEMEX 12 Hexagon Bolt M5x12 2
g 1.20.14.01.03000 Pl & Oil Pump Assy 1
9  1.05.0109. 0625 2 M6 X 25 Bolt M6x25 2
10 A920.14. 01201000 MBS i Oil Pump Sprocket Wheel 1
11 "1.05.04.02. 0600 B2 EEMG Nut M6 1
12> 1.20.44. 01. 04000 HERS P S Oil Pump Chai 1
13 1.20.14.01. 02000 RS Ui o Sprocket Wheel End Cap 1
(94 1.05.01.09.0612 HE M6 X 12 Bolt M6x12 2
15 1.20.16.01.01012 & F4If CHM11Z0D Stator Assy (DC 11) 1
16 1.20.16.01.01002 fAHHLE S (ER11Z0 Magnetor Assy (DC 11) 1

16 7




B X = Fan Cover Assy

F H = B XX # R T XA =
NO. Code name Chinese Description Q ty
1 | 1.20.24.03.03000 U 5 Fan cove 1
9 | 1.20.24.01. 03020 wWowE L Blanking Cap 1
3 | 1.20. 24. 01. 04000 gt Cable Clamp 1
4 | 1.05.01.09.0625 B2H2M6 X 25 Bolt M6x25 3
5 | 1.20.24.01.03010 0 IS4 Cooling Duct 1
6 | 1.05.02.15.4816), [HB24TST4. 8X16-F-H  Tapping Screw ST4.8x16-F-H 5
7 | 1.20.24. 0601020 " UL SR E L1t Upper Fan Cover As 1
§ | 1.20.24,005010400, SRR Cable Clamp 1
9 | 1.20.24.01.01030 IR Rubber Cover
10 | 1.20.24.01. 01010 R i Upper Rubber Mat 1
11 | 4.20.24. 01:02020 o Lower Rubber Mat .

[ 12 | 1. 20. 24.06. 02000 TRREAS Lower Fan Cover Assy 1
13| 1.20:24. 01. 05000 e A Tubing Clam, 1

BT




%224 Frame and Frame accessories

17

o
rr--""-‘_"ﬁ'-'l-.'

ﬂ "!'_' !"5

c@'l

B

15

FF i) B &R 33 A R N= B
NO. Code name Chinese Description Oty | ¥ | $
1 02010216-150GKA ZEan é A Frame 1

2 02010222 e Rear Carrier 1

3 12020008  f7fE 42k 2 26 10429%6¢  Iron Dust Cover (M10) of 7

4 02010231 SemdT S48 Decorative Light Bracket 1

5 02010220 AR AE R E L Front Lower Rocker Arm(Left) 1

6 02010221 HI N AR Front Lower Rocker Arm(Right) 1

7 02010218 o BT ZE PR Front Upper Rocker Arm(Left) 1

8 02010219 7+ W ARG R Front Upper Rocker Arm(Right) 1

9 02010306 JARS e S 4 (FE) Bracket of Rear Fender(Left) 1

10 0201030 JERMYeAR 248 (4)  Bracket of Rear Fender(Rig 1 |
11 02010226 W HTRSRAR AR () Bracket of Front Fender(Left) 1

12 02010227 RS e R 24 (f) Bracket of Front Fender(Right) 1

13 12020004 EREMIZP 22 7M10  Rubber Dust Cover (M10) of Rocker Arm 20
| 14 4 02010312 ENE & Muffler Bracket 1

15 12060008  EERSL  (12%1. 25)li stable Ball(12*1.25 Right Hand 2

16 1299000 ey | Grease Fittin 6
|17 12060007 [#] 58 BRSLM12%1. 25 Mounting Ball M12*1.25 2

18 15030017 WEAE OO Plastic Bush (Big) 12

19 14020074 W EEENE Bush for Front Upper Rocker 2

20 14020160 PR Bush for Rocker Arm 2

#O18 T




ZEZM{4E Frame Frame

F H# = B XX &R & X A =

NO. Code name Chinese Description Qty | ¥

1 02010232 JatriE4ek . . | Rear Axle Bracket Assy 1
|2 02010241 | Jr A | Top Roof(Left 1

3 02010242 VLI Top Roof(Right) 1

4 02010225 MZEHR =MD Top Roof(Middle) 1

5 02010230 &G 2Rt Spare Wheel Carrier 1

6 01050015 N 1 Muffler 1

7 02010243 PR Ve A Aluminum Front Fender 1

8 02010321 R il Gasket 4

9 02010310 FE R [ 5 i Battery Fixed Plate 1

10 02010820 ), MAEERRA Bolt 4

11 07990008\  ZEiifEs b 30% b 10435 Bushing30*¢10*35 2

#0197




Yo ARG/ FELEM1E Steering system, Frame Accessories

By

-

- |
=
=
—
a—
—
|
m.
H

@:

=)

H
-\-‘-\_\-\_'\—\_
\-a
"Hq__\_\xh-\_' .
™
-
|
h
\

B2
sl
o=

FF # 5 B XX &R XX AWM N= Bif
NO. Code name Chinese Description Oty | ¥

1 02030071 J7 L Redirector 1

2 07010037 Hi Front Shock 2

3 07010036 L JEGE 4 Rear Shock 2

4 05020005 A SRS Seat Slide Rail 2

5 04990002 TR HA Hand Brake 1

6 020102520 . FlEkshRAL Brake Pedal 1

7 02010244 T AR 2H A Accelerator Pedal 1

8 0201024 SR bR AL.Brake Ped: 1

9 02010250 RN TN AL.Accelerator Pedal 1

10 02030056, 07 & Steering Wheel 1

11 02030064 5 ) 25 [ 52 #ily Steering Wheel Stationary Shaft 1
| 12 4 02010822 5 ) A ] g S e Steering Wheel Stationary Shaft 1
13 02010311 F, 28 [ 5 A 4 A Fixed plate of the electrical box 1
14 0201026 | YRR S | Shifter Bracke 1
15 02010331 ) AR A Screened Pipe 1

16 12050003 17 B3 Circlip 17 1

17 15030015 EIME (N Plastic Bush(Small) 4

18 02020217 NI ZE BN & Brake Pedal Inner Pipe 1
19 02020213 TSR N Throttle Pedal Inner Pipe 1
(20 1203002 690341 7K | Bearing 690 2

020 7T



|55l Rear axles

# s B XX &R E- S A =
Code name Chinese Description Q' ty
02040048 Rear Axle 1
02040038 Chain Plat 1
04020009 Rear Brake Disc(220*58) 1

M8*30 Hexagon Bolt with Flange M8*30) 4

M8*1. 25 J:mj% Hexagon Locking-Nuts with FlangemM8+1.25) 14
02040009 VIR Dust Cap for the Bearing Pedestal2
02040051’ Bearing Pedestal 2

| Bearing 620 2

TN e Magnetic Steel Seat 2
NV L R AL Hexagon Bolt with Flange(M8+*25) 4
VAY;:REeA LY Hexagon Bolt with Flange M8%40) 6
1AM Magnetic Steel 2

Joa e B A Rear Hub Seat 2
i 50X d 34X 7 Oil Seal G0xp34x7 2
i b 42X $30X 7 Oil Seal @2xp30x7 2

02040008 Yol 7K Bearing Seat 2
02040198 B JRE 7 A0 2 LA Bearing Seat Cover 2

21 W




KTE Lights

FF H# = B XX & R T A R HE Bin

NO. Code name Chinese Description Oty | ¥

1 03030231 EE ey § Electric box 1

2 01040012 gy [ A Air Filter 1

3 06030002 T 405%8. 5 Oil Pipe 4.5*8.5 15cm

4 0204015 | i 2530 | Chain 53! 52

5 09020042 HEARE AT Left Turning Light(F.) 1

6 09020043 A A n) K] 4 Right Turning Light(F.) 1

7 09010016 NS Front Light 2

8 09050001 Q w IR Reflected Flake 2

9 09030015 )T Tail Light 1

10 09040004 ) = SRS | Fog Light 3

11 09020086 . 0 JEZeE AT Left Turning Light(R.) 1

12 09020087 | Joa A kT Right Turning Light(R.) 1

13 02990001 RN E Twice Adding Air Instrument 1

14 03030229 b Chain Guard 1

15 £ 00608009 RZEAT AT i Brake Light Bulb 2
(16~ /00608013 FEATATH ) Turn Signal Light Bulb 4

Y. 190098 | e | Filter Foam | |
18 00608007 KATHTIE CRATORSR) Headlight Bulb 2

19 02040160 530FE 4 H3k Master Link 530 1

22 W




EES/E4% Electrical

components, wire

F H# = S A & X & W HE B4
NO. Code name Chinese Description Q ty |
1 03030226 INE= Instrument Board 1

9 08010020 Frds . Main Cable 1

3 10070005 EG S\ CHERETRES ) Compound Horn 1

4 10080018 ikt Lock 1

5 01020041 CME3214k i 2% CM6321 Relay |

6 01020021 Yk Relay 1

7 010200165 ik Igniter 1

8 01020022 N i Ignition Coil 1

9 010200% s e Rectifiel 1 |
10 10050020 Q HEE Odometer 1

11 01020011 N s Flasher 1

12 10060003 WG TT o Switch of the Fuel Tank 1

13 4 10040020 RN B Mileage Inductor 1

23 W




3% [a) /134 Steering System, Gear shift System

FF G = - A H=
NO. Code name Chinese Description Qty | ¥
1 02030053 B G /e ) Front Steering Angle 1
[ 2 02030054 iR (4 | Front Steering Ang 1
3 03030233 e GE Fnd ekl Al Shifter Assy 1
4 14010011 I B Front Wheel Hub 2
5 02010233 JaMr 2R A end bridge bracket wring A 1
6 02010234 N Ja M E AL 2558 end bridge bracket wring B 1
7 02010746 PR 5 B Adjust Dead Pate 1
8 02010329 Y4 25 [l 72 A 2 A Shifter Dead Plate Assy 1
9 02010819 P B AT Control Rod 1
10 02020749 ), REed Shift Arm 1
11 02010842, YRRAAT 4 A4 gear lever assy 1
12 12060015 BR3L (10%1. 25157  Ball(10*1.25 Left Hand Thread)) 2
L 13 (06990029 WERTFAH (iR Hand Shank 1
14 © £07020028 RPN 2 4 5 Torsional Spring 1
|15 42030020 i 7K 6203 | Bearing 620 2
[ 16 12030014 Bl 76204 Bearing 6204 2
17 14020375 ¥ PrFFL: 336 Turning Lever |: 33€ 2
18 02030055 bkt GreRsko Turning Lever(with ball) 2
19 02040032 S 2% e 2 A Front Wheel Hub Seat 2

24 W



%R, B=1 Cable, Covering

— 009

\ 4o

10

FF H# = B XX & R T’ LA TR HE Bin
NO. Code name Chinese Description Q ty
1 03030036 AT AR Ye 430185 Front Fender Comp 430*185 2
2 03050003 LMt £ . Front Decorate Plate 1
3 03050018 I SR Rear Decorate Plate 1
4 03060001 JE 4 i Wire Groove 1
5 08020070 SR Hand Brake Cable 1
6 08020069 N IREPF Throttle Cable 1
7 03990017 A Top Roof Canvas 1

8 03990015 N o PRER AT i Front Canvas 2

9 03990016 BRI A 5 Rear Canvas 2

10 06990005 M ZERIR 128 Rubber Sheath 28 2

11 03990014 o Net Cover 1

12 03030230 o BIFEPER (150058 Rear Fender Comp. 2

13 08020155 (B EETESS Reverse Gear Wire 2
14 02010256 EI NG A Steel Mesh 1

H 25 I




Switches FFX%

N

@
A

q.

Fr H 5 B X &R R’ LA R = Bin
NO. Code name Chinese Description Q ty
] 12020002-XP /D 248 Dust Cover48 2
9 06020082 et 47 . > Rubber Gasket 7
3 190016 e ) | Cycle Valve 4
4 0201025: TN ER Press Boat 2
5 10010002 W\ I Horn Switch 1
6 10010007 /}Uﬁﬂ;é Dimmer Switch 1
7 10010005 LAGRSPIPS Switch of Turning Light 1
3 10010006, b IRAT FiA Button of the Warning Light 1
9 10010021 & - PNAEIES Switch of Head Light 1

(10 0702000 h I | Brake Switch Sprin 2 |
11 12020003-XP B4 7548 (ABS) Dust Cover 4¢ (ABS) 4
12 02040112 F150F8h 54 F150 Drive Sprocket 1
13 02010828" F150 335508 F150 Locking Plate 1
14 702010745 PP L [ 5 B Dead Plate 1
15 06020092 220 i Cover 22 2
16 0201082 | F R | Adapter Sleev 2 |
i7 02030065 J3 145 L : 538mm Gimbal (538mm) 1
18 12020001 BB () 43 Tire dust cover (43mm) 2

19 06020025 Al A Ji Rubber for Seat 2

26 U




ha/ M

F B = R XX & R g i HE B
NO. Code name Chinese Description Q' ty
1 06990001 Uk e | Second Filter 1
2 0602001  jh#HZEM# (##t4s) CrashPadof FuelTa 4
3 12990004 FlEg) 4 28 e Thread Clip 4
4 12010007 8. 50 Tubing Clamp 8.5 4
5 09060011 R Rearview Mirror 1
6 12010010, Wz T Clip 2
7 05030011 . . yh%E Fuel Tank 1
8 1099000 b Hyfii (A2N9-BS) Battery 1]
9 06010008 £ [522%10-10 Tyre 22*10-10 2
10 06010007 #H21%7-10 Tyre 21*7-10 2
11 02040030-XP ERHE10%8. 0 Alloy Rim 10*8.0 2
12 02040028-XP AR 10%5. 5 Alloy Rim 10*5.5 2
13 [ 02040029-XP HPE 10%5. 5 Iron Rim 10*5.5 2
14 (02040031-XP 18| 10%8. 0 Iron Rim 10*8.0 2 |
5 05050004 A 25 Gas Tank Cap 1
16 05050007 JE M Filter mesh 1
17 10040059 TR AL S Fuel Gauge 1

2T W




X /Mk# Brake ASSY, Seat

“‘ﬂ 3

4 L , o

14

Fr %" = B X AR E - e B
NO. Code name Chinese Description Qty | ¥
1 04010019 ﬁ%ﬁéﬂ p P - Disc Brake Assy 1
2 19037" HEFTM8*55 (rAWEEE) Brake Push Rc 2
3 190378 HERE 2 s L Push Rod Fixed Seat 1
4 05010017 BRALE e Seat (R.) 1
5 05010016 TR Seat (L.) 1
6 040200085 . pPRERE 168mm Front Brake Disc 168mm 2
7 05020002 € gl (JLEATS) Safety Belt 2
8 19002 N A S Hydraulic Switc 1
9 190021 . AMEARRE Master Cylinder 1
10 1900050, VRS Oiler 1
11 190019 [RHRAGAH % Right Brake Caliper 1
12 4 /190018 [ 9RAG 2 4% Left Brake Caliper 1
[ 13~ /£ 190020 05H LI 2= O5Rear Brake Caliper 1
14 190009 F18ABE 5 J F18A Brake Pad 245
15 190010 FO35 4% i FO35 Brake Pad 14F
16 190379 HI 251803 760mm Brake oil pipe L:760mm 1
17 190380 A B 1080mm Brake oil pipe L:1080mm 1
18 19038: Ja s 2400mm Brake oil pipe L:2400m| 1
19 190382 AL : 350MM Brake oil pipe L:350mm 2

328 W



FEZETE Tools Kit

1 2 3 ‘4 5 6
> &

FF G = &k AR H=
NO. Code name Chinese Description Q' ty
A Bt 2= 1T H Tools 1
1 16010005 FF L1214, | Open Spanner(12-14) 1
2 16010004  JFE4RFsAD, Open Spanner(8-1 1
3 16010006 KL WR 22T ) Dual-Purpose Screwdriver 1
4 16010007 Kk s 1%5=16 Spark Plug Box Spanner(S=16) 1
5 16010002 I £ 48 T 6mm Socket Head Screw Wrench(6n 1
6 16010001 < Li Vqﬁwﬁ%&m Socket Head Screw Wrench(5n 1

029 W






